

Test Report**No: XMCPCH191101392****Date: Dec 03, 2019**

Client name: YIFAR INDUSTRIAL AND TRADING (FUZHOU) CO., LTD
Client address: No 10 Building , High-tech Zone, Fuzhou City, Fujian, China.

Sample name: Aiwibi baby pants
Batch No.: AWB19001; 01/11/2019
Manufacturer: Yifar Industrial (Fuzhou) Co., Ltd
Supplier: Australia Aiwibi Baby Care Pty Ltd

The above information and samples are provided and confirmed by the customer, and SGS is not responsible for confirming the accuracy, appropriateness and/or completeness of the information provided by the customer.

SGS job No.: XMCPCH191101392
SGS reference No.: XMF19-004496-01/ CANCPCH1923362901
Date of receipt: Nov 22, 2019
Testing period: Nov 22, 2019 ~ Dec 02, 2019

TEST(S) REQUESTED:

Selected test(s) as requested by applicant.

TEST METHOD(S):

Please refer to next page(s)

TEST RESULT(S):

Please refer to next page(s)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, And this document cannot be used for publicity without approval of the Company.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch



.....
Demi Xu
Approved Signatory



Test Report

No: XMCPCH191101392

Date: Dec 03, 2019

TEST RESULT(S):

Test item(s)	Unit	Test method(s) (Reference to)	Standard requirements (GB 15979-2002)	Test result(s)	Single judge(s)
Total plate count	CFU/g	GB 15979- 2002 Appendix B	≤ 200	< 20	Conform
Fungi	CFU/g		≤ 100	< 20	Conform
Coliforms	/0.25g		Not detected	Not detected	Conform
Pseudomonas aeruginosa	/0.25g		Not detected	Not detected	Conform
Staphylococcus aureus	/0.25g		Not detected	Not detected	Conform
Streptococcus hemolyticus	/0.25g		Not detected	Not detected	Conform

Test item(s)	Unit	Test method(s) (Reference to)	Standard requirements (GB/T 28004-2011)	Test result(s)	Single judge(s)
Total Length Deviation	%	GB/T 28004- 2011	± 6	Upper: 1 Lower: -1	Conform
Total Width Deviation	%		± 8	Upper: 1 Lower: -1	Conform
Total Weight Deviation	%		± 10	Upper: 1 Lower: -1	Conform
pH (25°C)	--		4.0 ~ 8.0	7.3	Conform
Topsheet run-off	mL		≤ 20	< 1	Conform
Rewet	g		≤ 10.0	5.4	Conform
Leakage	g		≤ 0.5	< 0.1	Conform
Moisture content	%(w/w)		≤ 10.0	6.8	Conform

SAMPLE DESCRIPTION: Sample in bag



*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com